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2 
 

 



3 
 

 



4 
 

 

 

 

 

 

 



5 
 

 

 

 

 



6 
 

Parts List 
 

Key Part No. Descriptions Q'ty 

1 230131-615 Knob M6*1.0P 2 

2 006001-036 Flat Washer 6.7*19*2.0t 2 

3 300015-000 Cutter Guard Bracket 
 

1 

2 006001-036 Flat Washer 6.7*19*2.0t 2 

4 250583-620 Cutter Guard 
 

1 

5 923273-000 Fence Bracket Assembly 
 

1 

5.1 001902-102 Set Screw M6*1.0P*8 3 

5.2 310160-911 Handle 
 

1 

5.3 006001-153 Flat Washer 13.5*30*3t 2 

5.4 003007-304 Hex. Screw 1-2''-12NC*3'' 2 

5.5 230131-615 Knob 
 

1 

5.6 000302-102 Pan Head Screw M4*0.7P*8 4 

5.7 250693-615 Slot Bar 
 

1 

5.8 000303-106 Pan Head Screw M5*0.8P*16 2 

5.9 006001-155 Flat Washer 6*12*1t 4 

5.10 310161-909 Bracket  1 

5.11 000303-103 Pan Head Screw M5*0.8P*10 1 

5.12 310162-909 Scale 
 

1 

5.13 361014-901 Lead Screw 
 

2 

5.14 250695-621 Plastic Washer 
 

2 

5.15 300019-000 Bracket - Left  1 

5.16 000203-104 Set Screw M6*1.0P*12 4 

5.17 006305-100 Spring Washer 8.2*15.4 1 

5.21 008005-100 Hex Nut M6*1.0P 1 

5.22 000203-109 Set Screw M6*1.0P*30 1 

5.23 000104-104 Cap Screw M8*1.25P*16 1 

5.24 360855-000 Bracket Shaft 
 

1 

5.25 360857-901 Adjust Screw 
 

1 

5.26 230258-901 Position Set Screw M8*1.25P 1 

5.27 008006-100 Hex Nut M8*1.25P 1 

5.28 300020-000 Cutter Guard  1 

5.29 190155-000 Dust Chute 
 

1 

5.30 006001-096 Flat Washer 13.5*32*3t 1 

5.31 006708-100 Wave Washer 12.7*18.1 1 

5.32 240080-904 Knob 
 

2 

6 250608-000 Feather Board TS-35 2 
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Key Part No. Descriptions Q'ty 

7 922139-000 Table Assembly 
 

1 

7.1 002101-101 Flat Head Screw M5*0.8P*20 3 

7.2 050894-902 Insert Ring ( Large ) 
 

1 

7.3 050891-000 Table 
 

1 

7.4 001904-102 Set Screw M4*0.7P*4 3 

7.5 050893-902 Insert Ring ( small ) 
 

1 

8 360735-905 Draw Bar 
 

1 

9 006303-100 Spring Washer 6.1*12.3 8 

10 000103-103 Cap Screw M6*1.0P*12 6 

11 172031-901 Bracket 
 

2 

12 001004-203 Carriage Bolt M5*0.8P*30L 4 

13 130233-903 Slide 
 

2 

14 360853-901 Lead Screw 
 

1 

15 012003-003 Key 5*5*12 2 

16 010006-000 Retaining Ring STW-15 3 

17 031006-002 Bearing 51202 2 

18 050696-000 Gib 
 

1 

19 008017-100 Hex Nut M20*1.5P 4 

20 380647-902 Adjust Screw M20*1.5P 4 

21 006308-100 Spring Washer 12.2*21.6 4 

22 000106-112 Cap Screw M12*1.75P*80 4 

23 250159-615 Plug 
 

1 

24 002604-101 Pan Head Lock Screw M10*1.5P*20 1 

25 008006-100 Hex Nut M8*1.25P 4 

26 000204-109 Set Screw M8*1.25P*40 4 

27 240077-000 Handwheel 
 

1 

28 380767-000 Bevel Gear 
 

1 

29 001901-101 Set Screw M5*0.8P*5 4 

30 006003-079 Flat Washer 10.3*19*2.0t 1 

31 008307-100 Lock Nut M10*1.25P 1 

32 006003-023 Flat Washer 6.3*13*2t 2 

33 380768-000 Bevel Gear 
 

1 

34 004403-103 Set Screw 5/16"-18NC*5/16" 4 

35 360376-901 Fix Ring 
 

2 

36 360721-901 Lead Screw 
 

1 

37 006006-106 Flat Washer 19.1*25.4*1.6 2 

38 172321-156 Pointer 
 

1 
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Key Part No. Descriptions Q'ty 

39 130061-000 Key 
 

1 

40 012003-007 Key 5*5*20 1 

41 230256-916 Lock Handle 
 

1 

42 230046-000 Handle 
 

1 

43 006001-075 Flat Washer 10.3*22*2.0t 4 

44 006307-100 Spring Washer 10.2*18.5 5 

45 000004-202 Hex. Screw M10*1.5P*25 4 

46 340007-615 Spacer 
 

2 

47 000003-101 Hex. Screw M8*1.25P*12 4 

48 170448-901 Fence Blocl 
 

2 

49 006007-065 Flat Washer 9.2*20*2t 4 

50 002201-201 Wood Screw M6*2.6P*24 2 

51 190164-901 Bushing 
 

1 

52 250593-615 End Cap 
 

2 

53 310159-909 Fence 
 

2 

54 230297-615 Clip 
 

1 

56 050692-008 Support 
 

1 

57 006001-127 Flat Washer 5.5*22*2.0t 8 

58 230178-000 Lock Handle 
 

8 

60 001004-202 Carriage Bolt M5*0.8P*16L 4 

61 173264-000 Leg 
 

1 

64 230134-000 Latch 
 

1 

65 172841-000 Door 
 

1 

68 000702-102 Socket Hex. Screw M6*1.0P*12 1 

70 937677-000 Switch Assembly 3HP*1PH 1 

70.1 250700-615 Switch Box 
 

1 

70.2 490492-000 Forward/Reverse Switch AC-3/16A 250V 1 

70.3 021306-000 Strain Relief PGA16-14B 3 

70.4 821007-032 Magnetic Switch 3HP*1PH 1 

70.5 021311-000 Strain Relief PGA13-11B 2 

70.6 453012-012 Power Cable SJT14AWG 1 

70.7 475043-001 Connection Cable PVC 2.0mm2 1 

70.8 474003-036 Motor Cable SJT14AWG 1 

70.9 173016-902 Cable Clamp 
 

1 

71 173265-000 Side Cover 
 

1 

73 010025-000 Retaining Ring STW-40 1 

74 000801-104 Round Head Screw M6*1.0P*20 4 
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Key Part No. Descriptions Q'ty 

75 000303-103 Pan Head Screw M5*0.8P*10 6 

76 050892-901 Bearing Cover 
 

1 

77 030203-002 Ball Bearing 6008 2 

78 922483-000 Arbor Shaft Assembly 
 

1 

78.1 360913-901 Arbor Shaft 
 

1 

78.2 012005-010 Key 8*7*72 1 

78.3 190154-901 Bushing 
 

1 

78.4 090216-000 Spindle Pulley 
 

1 

78.5 006003-147 Flat Washer 30.5*50*4t 1 

78.6 006805-100 Lock Washer ø30 1 

78.7 008204-100 Lock Nut M30*1.5P 1 

79 051046-000 Cartridge 
 

1 

80 000203-102 Set Screw M6*1.0P*8 1 

81 006725-100 Wave Washer 
 

1 

82 380817-902 Connect Bar 
 

1 

83 050691-008 Arbor Shaft Bracket 
 

1 

84 001902-102 Set Screw M6*1.0P*8 1 

85 006305-100 Spring Washer 8.2*15.4 5 

86 000104-110 Cap Screw M8*1.25P*30 1 

87 230125-000 Belt Tension Handle GH-31501 1 

90 380511-901 Connector 
 

1 

91 011002-105 Spring Pin 4*20 1 

92 360724-901 Rod 
 

1 

93 280151-905 Spring 
 

1 

95 000105-106 Cap Screw M10*1.5P*55 1 

97 300013-000 Handle 
 

1 

98 008007-100 Hex Nut M10*1.5P 1 

99 380507-901 Hex Bushing 
 

1 

101 006001-125 Flat Washer 15.5*25*2.5t 2 

102 360719-901 Connector 
 

1 

103 380513-901 Shaft 
 

1 

104 010010-000 Retaining Ring STW-20 1 

105 006001-142 Flat Washer 21*38*3t 1 

106 380648-902 Adjustment Bolt M30*1.5P 1 

107 050890-000 Motor Bracket 
 

1 

108 360720-901 Shaft  1 

109 006001-118 Flat Washer 25*44*4t 1 
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Key Part No. Descriptions Q'ty 

110 010011-000 Retaining Ring STW-25 1 

111 006001-054 Flat Washer 8.5*20*2.0t 4 

113 000003-104 Hex. Screw M8*1.25P*20 4 

114 900820-000 Motor Assembly 3HP*1PH 1 

114.1 603047-000 Motor 3HP*1PH 1 

114.2 090217-000 Motor Pulley 
 

1 

114.3 172320-000 Motor Pulley Cover 
 

1 

114.4 006301-300 Spring Washer 4.1*7.7, 3 

114.5 002605-101 Pan Head Lock Screw M4*0.7P*8 3 

114.6 012004-005 Key 6*6*55 1 

114.7 006001-156 Flat Washer 8.2*40*3.0t 1 

114.8 006305-300 Spring Washer 8.2*15.4 1 

114.9 002601-102 Pan Head Lock Screw M8*1.25P*20 1 

114.10 021306-000 Strain Relief Bushing PGA16-14B 1 

115 014319-000 Poly V-Belt 610 J 10 1 

116 921574-000 Miter Gauge Assembly 
 

1 

116.1 003303-105 Pan Head Screw 3/16"-24NC*3/8" 3 

116.2 250193-620 Pointer 
 

1 

116.3 130053-901 Spacer 
 

1 

116.4 360381-901 Angle Set Bar 
 

1 

116.5 571151-000 Miter Scale 
 

1 

116.6 003305-106 Pan Head Screw 5/32"-32NC*5/8" 3 

116.7 009001-100 Hex Nut 5/32"-32NC 3 

116.8 290017-901 Shoulder Screw 
 

1 

116.9 230222-901 Ball 
 

3 

116.10 230300-615 Handle 
 

1 

116.11 006002-051 Flat Washer 8.5*18*3t 1 

116.12 090067-008 Miter Gauge Body 
 

1 

116.13 380614-904 Slot Bar 
 

1 

116.14 380069-901 Ring 
 

1 

116.15 000403-105 Flat Head Screw M6*1.0P*6 1 

116.16 043311-000 O-Ring P5 1 

117 970310-000 1-1/4" Arbor Assembly 
 

1 

120 171895-904 Spanner 50mm 1 

121 040401-000 Screw Driver 1*75 1 

127 004001-101 Knob 5/16"-18NC*3/4" 2 

128 003005-106 Hex. Screw 3/8"-16NC*2-1/2" 4 
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Key Part No. Descriptions Q'ty 

129 051068-000 Wheel 
 

4 

130 009102-100 Lock Nut 3/8"-16NC 4 

133 240080-904 Knob 
 

2 

134 001902-102 Set Screw M6*1.0P*8 2 

135 040003-000 Hex. Wrench 3mm 1 

137 361015-901 Angle Set Bar 
 

2 

139 006001-154 Flat Washer 13*25*2t 4 

140 280159-000 Spring 
 

2 

141 009020-100 Hex Nut 1/2"-12NC 2 



 

 


